
A Publication of the 

Water and Waste Operators Association of 

Maryland, Delaware, and the District of Columbia, and the

Chesapeake Water Environment Association WWOA

CHESAPEAKE

ecoletter
SPRING 2011 I SSUE

WE’LL BE OK IF THIS

KEEPS HAPPENING



Spring  2011 • Ecoletter2



Spring  2011 • Ecoletter 3

CWEA President
—Craig Murray

Volunteer: To offer or choose to
do something without being
forced

As I reach the mid-point of my
term as president (my how

time flies), of all of the things I have realized about our great
organization the one that stands out is the amount of time
invested by dozens of dedicated members in order to keep
the CWEA moving forward. So I want to start by thanking
[...]
acre facility is already spoken for with projects that include
enhanced nitrogen removal and a long-term control plan to
reduce combined sewer overflows.

Because thermal hydrolysis of sludge is a new process
that has not yet been implemented in North America, DC
Water conducted thorough evaluations that included several
years of pilot testing with our material. We also investigated
many of the 20 operating plants overseas, and confirmed
successful operation with process operators and owners. By
2009, we completed our due-diligence and assessment work

and were ready to proceed with detailed planning, design,
and implementation. We found that the thermal hydrolysis
process developed by Cambi has by far the most experience,
especially with large plants such as Blue Plains.

Thermal hydrolysis greatly improves the efficiency of
anaerobic digestion by feeding digesters at many thicker
solids concentrations, thus cutting the tankage requirements
in half. This is a huge benefit for Blue Plains, which has such
limited space. The process also produces exceptional quality

Class A material that has low odor levels largely because of a
higher degree of stabilization. Also, with thermal hydrolysis,
digestion produces more methane gas, thus allowing even
more power to be produced.

Thermal hydrolysis uses heat (320° F) and pressure of
about 100 psi to kill bacteria and other organisms, including
pathogens. This makes the solids more readily degradable
within anaerobic digestion. The thermal hydrolysis “cooking”
process takes place in vessels where the temperature and
pressure are raised by adding steam. The temperature of the
sludge is then reduced to that required for stable anaerobic
digestion (about 100° F).

Next, the methane gas produced during digestion will be
burned in combustion gas turbines that are connected to
power generators. The hot turbine exhaust gas is used to pro-
duce medium-pressure steam (about 175 psi) that is used in
the thermal hydrolysis cooking process.

Using thermal hydrolysis and anaerobic digestion for
biosolids will generate approximately 13 MW of electricity,
saving about $10 million/year on plant energy costs. The
process also offers a reliable source of backup power for crit-
ical plant processes during commercial power outages.

Another major benefit of the thermal hydrolysis pretreat-
ment process is that final dewatering of the biosolids pro-
duces a high-solids-content cake material (about 30%

solids). Additionally, the dewatering can be accomplished
with low-energy machines such as belt filter presses. With the
high organic destruction of solids during digestion, coupled
with the improved dewatering, the daily volume of final
biosolids product will be cut dramatically at Blue Plains, sav-
ing another $10 million/year in trucking and related costs for
handling the biosolids.

Starting in 2014, we will realize these savings from truck-
ing less product, as well as savings from reduced plant power
purchases.

Program implementation will involve several construction
projects from 2011 to 2014. The biggest project is a design-
build procurement for the Main Process Train, which includes
the thermal hydrolysis and digestion facilities. An extensive
system of performance guarantees and start-up activities will
help ensure smooth commissioning of the new facilities and
allow transition from the existing Class B process to the new
approach.

The 1,250 tons of biosolids DC Water currently produces each
day are trucked to Virginia and other nearby states, where the
Class B biosolids are applied to agricultural and nonagricultural
lands for soil conditioning and fertilizer value. Photo: Ted CoyleThe Blue Plains Advanced Wastewater Treatment Plant is the only

major point source of water pollution in the District of Columbia.
DC Water is the only jurisdiction in the Chesapeake Bay water-
shed to reach and exceed its 2010 cleanup goals and is on track
to meet the next level of performance by 2015. Discharge limits
are 8.4 million pounds of nitrogen annually and a 12-month rolling
average of 0.18 milligram/liter for phosphorus. In 2015, the nitro-
gen limit will drop to approximately 4.4 million pounds annually
and phosphorous would be limited to 248,353 pounds/ year. Blue
Plains is already meeting the phosphorous requirements. 
Photo: District of Columbia Water and Sewer Authority



Spring  2011 • Ecoletter18

—By: Dave Smith and Janine Yieh

The 2011 Annual CSAWWA / CWEA Water and
Wastewater Industry Student Career Fair was held

jointly by the Student Activities Committees of
CSAWWA and CWEA on February 18, 2011 at the
Dalecarlia Water Treatment Plant in Washington, DC.
The Career Fair hosted eleven employers, and nearly
30 graduate and undergraduate students from local
universities that included University of Maryland,
Johns Hopkins University, Virginia Tech, and others.

Each year the Career Fair provides an opportu-
nity for students with an interest in the water and
wastewater field to participate in 20 minute, one-on-
one, interviews with local consulting firms and
municipalities/agencies in the industry. Additional
activities at the Fair included a morning and after-
noon tour of the Dalecarlia Water Treatment Plant given by Patty Gamby
(Deputy General Manager of the Plant); an address from the Plant’s
General Manager, Tom Jacobus, to students and Young Professionals
on career development; and a lunchtime presentation on Engineers
Without Borders given by Teresa
DiGenova of Black and Veatch.

The day concluded with a techni-
cal presentation given by John Helwig
of Hazen and Sawyer on his involve-
ment with upgrades to the Hershey
Water Treatment Plant, followed by a
Networking Happy Hour sponsored
by the CSAWWA and CWEA Young
Professionals Committees at Gar-
rett’s Railroad Tavern in Georgetown.
Nearly 20 Young Professionals
attended the afternoon plant tour,
presentation, and Happy Hour.

The Annual Water and Wastewater
Industry Student Career Fair is jointly
sponsored by CSAWWA and CWEA.
For more information or interest in future participation, please contact
Dave Smith (dsmith@rkk.com) or Janine Yieh (jyieh@eaest.com).

Tom Jacobus
of Dalecarlia
WTP giving 
an address 
on career
development.

Students lining
up to sign-in for
the Fair.

Volunteer Meredith Welle
(PBS&J) at the registration and
sign-in desk.

Teresa DiGenova speaking
to students about Engineers
Without Borders.

Patty Gamby giving young professionals and stu-
dents a tour of the Dalecarlia WTP.

Networking Happy Hour at Garrett’s Railroad Tavern in
Georgetown.

2011 Annual Water and Wastewater
Industry Student Career Fair

John Helwig giving a technical
presentation on water treat-
ment plant upgrades.



Spring  2011 • Ecoletter 19



Spring  2011 • Ecoletter20



Spring  2011 • Ecoletter 21



Spring  2011 • Ecoletter22

—By Chip Wood, P.E., Ecoletter Staff

Situated within the boundaries of Patapsco State
Park, Freedom District Wastewater Treatment Plant

(FDWWTP) is located about ten miles north of I-70 near
the southeast corner of the city of Sykesville in Carroll
County. The plant’s service area, known as the South
Branch Patapsco Watershed, includes the communities
of Sykesville and Eldersburg. The collection system
serving the plant includes about a dozen pumping sta-
tions and 100 miles of pipelines. Maryland Environmen-
tal Service, an independent state agency, is responsible
for operation and maintenance of the treatment plant
but not the sewage collection system. The first plant at
this site went into operation in 1975.

The total population currently served by the plant is
about 19,000 people. Design capacity of the plant is 3.5
mgd and Average Daily Flows are 2.5 mgd. Since 1993,
the plant has employed a Biological Nutrient Removal
(BNR) process and a chemical phosphorus removal
process to meet the NPDES permit requirements.

NPDES summer effluent performance, in mg/l, 
is typically:

Requirements Performance
BOD 15 8
TSS 30 8
Total NH3 1 <1
Total P 2 <1

Remarkably, the plant has not incurred any NPDES
violations in the last ten years or so. The current NPDES
permit requires the plant to be upgraded to an Enhanced
Nutrient Removal (ENR) process and calls for starting
design in August 2011, starting construction in March
2013, and completing construction March of 2015.

Although most of the plant consists of dual-train liq-
uid process steps, for purposes of simplification, this
article is written as if there is only one process train in
operation.

Raw influent flow to the FDWWTP first goes thru a
rotating bar screen followed by cyclone grit removal
and then goes on to a primary clarifier. Screening and
grit waste is deposited into a dumpster then trucked out
of the plant. Primary sludge is sent to a storage tank
and later mixed with secondary sludge. Primary clari-
fied effluent flows on to an equalization tank where it
can be aerated if necessary and then is pumped to a
secondary activated sludge process known as a Modi-
fied Ludzack-Ettinger (MLE) biological process. Vari-

able speed pumps are employed to pump equalization
effluent to the MLE in such a way that the flow to the
MLE and the downstream liquid process units is essen-
tially at a constant flow rate.

The MLE process employs two stages placed in
series to provide for two biological actions that reduce
the biochemical oxygen demand (BOD), suspended

Plant Profile: Freedom District WWTP

Circular Primary Clarifier Surrounded by Annular 
Equalization Tank

Cyclone Grit Removal

Modified Ludzack-Ettinger Process Diagram



Spring  2011 • Ecoletter 23

solids (SS), and total nitrogen (TN) concentrations
required to satisfy the plant’s NPDES discharge require-
ments. The first MLE stage consists of an anoxic zone
and is followed by a second MLE stage consisting of an
aerobic zone. The anoxic zone tank is divided into six
chambers and is partitioned to ensure plug flow. Reten-
tion time at 3.5 mgd is about 2 hours. The aerobic zone
tank is also partitioned to ensure plug flow and provides
tapered fine bubble aeration using three zones. Reten-
tion time at 3.5 mgd is about 6 hours.

Influent flow to the anoxic zone consists a combina-
tion of three streams: primary clarified effluent; recycled
mixed liquor pumped from the aeration zone; and return
activated sludge (RAS) pumped from the secondary
clarifier. Effluent from the anoxic zone consists of one
stream that flows to the aerobic zone. Mixed liquor efflu-
ent from the aerobic zone consists of two streams: one
stream is recycled to influent of the anoxic zone and the
second stream flows on to the secondary clarifier.
Sludge removed by secondary clarification is either
pumped as (RAS) to the influent of the anoxic zone or
sent to the sludge storage tank as waste activated
sludge (WAS). At the storage tank, the secondary
sludge (WAS) is mixed with primary sludge.

Nitrogen removal from the plant influent actually
begins in the aerobic zone, which is situated downstream
from the anoxic zone. In the aerobic zone, nitrifying bac-

teria convert the ammonia (NH3) and ammonium ion
(NH4+) to nitrate (NO3) in a process called nitrification.
Later, when the nitrate is recycled from the aerobic zone
to the anoxic zone, the nitrate is converted to nitrogen
gas in a process called denitrification. The resulting nitro-
gen gas (N2) is then released to the atmosphere. The
denitrification process requires a carbon source which is
provided by the primary clarifier effluent that flows to the
anoxic zone. A mechanical mixer in the anoxic zone
mixes the three influent streams in a liquid environment
where the dissolved oxygen content is near zero. Denitri-
fying bacteria present in the RAS utilize the nitrates
(NO3) from the aeration stage recycle-flow as their
source of oxygen and utilize the carbon in the primary
effluent for an energy source. Unlike many configurations
of denitrification processes used at other plants, the MLE
does not require any supplemental sources of carbon,
such as methanol or sugar water.

Phosphorus removal utilizes a chemical process.
Liquid alum is added to the influent stream to the sec-
ondary clarifier. The phosphorus precipitates out and
settles to the bottom of the clarifier where it becomes
mixed with the secondary sludge.

Effluent from the secondary clarifier flows on to
continuous up-flow filters employing granular sand

Anoxic Zone

Aeration Zone

Aerated Sludge Storage with two Thickener Buildings in
Background

Secondary Clarifier with Administration Building in Background

Continued on page 24



Spring  2011 • Ecoletter24

media. The intent of the final filtering process is for fur-
ther removal of particulate fractions of BOD, solids,
nitrogen, and phosphorus, all of which could interfere
with the subsequent ultraviolet disinfection process.
Solids removed by the filter are recycled to mix with the
influent flow to the primary clarifier. Filter effluent flows
on to ultraviolet disinfection followed by cascade aera-
tion and final effluent discharge to the South Branch
Patapsco River.

Sludge produced by the primary and secondary
clarifiers is sent to sludge storage where it undergoes
aeration and mixing as necessary. Effluent from the
storage is sent on to gravity thickening and then on to
belt filter pressing for dewatering. After dewatering,
from 4% solids to about 18% solids, the sludge cake is
sent to a plow blender where it is mixed with lime to
raise the pH to 12. After 24 hours, the sludge is consid-
ered stabilized and is trucked to be applied to farm
lands in Virginia.

Plant maintenance is planned and tracked with a
log book. Plant personnel perform minor maintenance
tasks where as major maintenance is performed by a
MES traveling crew.

Assistant Regional Supervisor, Dave Coal, assisted
the author with preparation of this article.

listed on the web site for any operator to contact us on any
suggestions or concerns.

Editors Note: This listing of scholarship winners is a
good reminder of one of the benefits of being a WWOA
member—free education. In these tight economic
times it is a breath of free air to see this kind of worthy
giving by an organization. A hearty thank you is in
order.

WWOA President Message
Continued from page 3

Belt Filter Press

Limed Dewatered Sludge Conveyor to Sludge Stockpile
Process

Sludge Stock Pile Area

Plant Profile
Continued from page 23



Spring  2011 • Ecoletter 25



Action Requested:

• Support creation of a new water infrastructure
support mechanism (WIFIA) to provide low-cost
capital to water utilities needing to invest in infra-
structure, and to State Revolving Funds.

• Support reform and capitalization of state revolv-
ing loan fund programs for drinking water and
wastewater.

• Remove water projects from the state volume
cap on Private Activity Bonds.

Background: High-quality drinking water and waste-
water systems are essential to public health, business,
and quality of life in the United States. The American
Water Works Association (AWWA), Water Environment
Federation (WEF) and others have documented that
our water and wastewater infrastructure is aging and
that many communities must begin to increase their
levels of investment in the repair and rehabilitation of
water infrastructure in order to protect public health and
safety and to maintain environmental standards.

AWWA and WEF have long believed that Ameri-
cans are best served by water systems that are self
sustaining through rates and other local charges. How-
ever, we recognize that at present, some communities
need assistance due to hardship or special economic
circumstances. According to the US Conference of
Mayors, in 2004-2005 Americans invested $84 billion in
water and wastewater infrastructure, of which more
than 95 percent represented state and local funds with-
out subsidies or federal assistance.

The primary federal role in water infrastructure is
one of leadership. Among other things, that role
includes demonstrating and encouraging:

• Utility use of modern asset management tools and
full-cost pricing;

• Use of rate structures that accommodate low and
fixed-income customers as much as practical;

• Adoption of green technologies and approaches
such as water and energy conservation, water reuse,
and non-traditional stormwater management;

• Use of cost-saving watershed and regional strate-

Spring  2011 • Ecoletter26

WEF and AWWA Talk Water 
on Capitol Hill
—Originally posted on the WEF Blog by Scott Cummings, CH2M HILL

What an exciting time to be on Capitol Hill—with the cherry blossoms blooming and the government narrowing
escaping the first shutdown in 15 years, there is a buzz here in Washington. With much of this buzz is focusing

on budget issues, what better time to be discussing the significant return on investment that comes from funding for
water infrastructure projects. This is one of the issues covered in the over 400 visits made to the offices of members
of Congress over the last two days by the 160-plus attendees of the first WEF/AWWA joint Washington Fly-in Event—
and note this event coincided with the New England Water Environment Association’s (NEWEA) Congressional Visit
and Legislative Breakfast, which brought out over 60 members alone to the event. Other issues discussed with Con-
gress members and staff included chemical security, improvement to the Clean Water Act, and alternative frameworks
for water infrastructure financing.

Being a new-comer to this event, it was interesting to see how the mechanisms of legislation work and the impor-
tance of establishing relationships between the water quality professionals we represent and our congressional dele-
gation. Our contingent from Alabama met a full range of Congressional staff—from senior Senators to junior staff on
their first day of work! Thankfully, the assistance we received from WEF/AWWA staff prepared us when navigating
these meetings regardless of who was on the other side of the table. We received background information on the top-
ics we to cover with Congressional members and staff, received pertinent regulatory updates concerning Safe Drink-
ing and Clean Water issues, and even saw a short play starring the executive directors for both organizations
illustrating how the office visits were to be conducted.

The event ran smoothly, especially considering it was the maiden voyage as a joint WEF/AWWA event. I expect
that the event will not only continue long into the future, but will also grow to become the event that Congress members
and staff look to for information and input on policy and legislative issues affecting the water sector.

The following is an issue paper presented by Fly-In delegates to members of Congress, requesting more accessi-
ble financing options for water utilities.

A WATER INFRASTRUCTURE FINANCING INNOVATION AUTHORITY
(WIFIA) AND OTHER INFRASTRUCTURE FINANCING TOOLS



Spring  2011 • Ecoletter 27

gies, such as system consolidation, regional man-
agement, and cooperative approaches among
water, wastewater, and highway agencies within a
region; and

• Use of advanced procurement and project delivery
methods.

However, there is also an important role for the fed-
eral government in lowering the cost of capital for water
and wastewater investments. Almost 70 percent of
American communities use bonds to finance local
infrastructure. They pay billions of dollars in interest
costs each year. Lowering the cost of borrowing for
water and wastewater infrastructure is an important
way to leverage local funding and help America rebuild
and rehabilitate our aging water infrastructure.

A Novel Approach: The Water Infrastructure
Finance Innovation Authority

To lower the cost of infrastructure investments and
to increase the availability of lower-cost capital, AWWA
urges Congress to create a “Water Infrastructure
Finance Innovations Authority” (WIFIA), modeled after
the successful Transportation Infrastructure Finance
and Innovations Authority (commonly called TIFIA).
Such a mechanism could lower the cost of capital for